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Test Report
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TAIWAN LAMINATION INDUSTRIES, INC.

ME T R EMILE LR
11 SHIN PEI YUAN RD., CHUNG LI TAIWAN 320-61

TR Sl PR R4 AR (The following sample(s) was/were submitted and identified by/on
behalf of the applicant as) :
i #k M (Sample Submitted By) © GBI £ A K8 (TAIWAN LAMINATION INDUSTRIES, INC.)

% 5 4 4% (Sample Description) T EHAEMEPPRE

£ oL 58 (Style/Item No) T =

£ 338 (Lot No. ) s =

% 4 E (Sample Material) . PAP/PE/VMPET/CPP

# % 8 #(Manufacturing Date) : =

¥4+ B 4 (Sample Receiving Date) : 2018/03/14

22X 21 F (Testing Period) . 2018/03/14 TO 2018/03/22

B E £ (Test Requested)

(D) RFBEPHER  2EFTERARSEAESAEAERE (102, 08. 203042 & F % 1021350146 5% 4 15 £ ) @ ATR3K. B3
BB H ARG R EMN. / As specified by cllent, with reference to Sanitation Standard for Food
Utensils, Containers and Packages (MOHW Food No. 1021350146 was amended on 2013/08/20) to conduct test.
Please refer to result table for testing item(s).

(2) RBEP ZREATR > BRABFLMBRLEFE %%, / The test was specified by client, please refer to
result table for testing item(s).

B3R 4 £ (Test Results) 328 TF—8 (Please refer to following pages).

Singh Hsgo/

Signed for and
SGS TAIWAN L
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B4 R (Test Results)

33X 274 (PART NAME)No. 1 : PP%& (PP BAG)
3K 274 (PART NAME)No. 2 PP (BiedmiEsEd) (PP BAG (FOOD CONTACT SIDE))
1
RRIE B B RRF %
(Test Items) (Unit) (Method) ing | % (esult) (L"f“.ﬁ
mit)
No. 1 No. 2

ST A E-(K, 60°C, 30m4) / ppm 3 S n. d. 10
Potassium permanganate consumption-
(water, 60°C, 30 min) REALRE SRR QERBRY
REFE-(K, 60°C, 30448) / ppm  |7E- 5 79 s (PP) %8 1B 48 2 AR B 10 e n. d. 30
Evaporation residue-(water, 60°C, 30 (MOHWU0007. 02, 1045848 4%
min) £ FF1041900702%8 %), /
AT E-(A%EEER, 60°C, 3044%) / ppm  |According to Sanitation 10 - n. d. 30
Evaporation residue-(4% acetic acid, Standard for Food Utensils,
60°C, 30 min) Containers and Packages —
A RE-(ERkR, 26°C, L) / ppm |Polypropylene(PP) Plastic 10 — n. d. 150
Evaporation residue-(n-Heptane, 25°C, Products (MOHWU0007. 02, MOHW (¥2)
1 hr) Food No. 1041900702 announced,
AR E-(20% B, 60°C, 30448 / ppm  [May 4, 2015). 10 - n.d. 30
Evaporation residue-(20% alcohol,
60°C, 30 min)
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(2)

RIRE B . Nia Rk
(Test Items) (Unit) (Method) MDL R (Result) (LF.li/cji
imit)
No. 1 No. 2
MEo_Fak—(2-z K k)Es / DEHP % 0.003 n. d. S =
(Di*(Z*ethylhexyl) phthalate) (CAS
: 117-81-7)

;ﬁ[i“ - &g =Ta& / DBP (Di-n-butyl % 0.003 n.d. - -
phthalate) (CAS No.: 84-74-2)

BE_FETRAFE / BBP (Butyl % 0.003 n.d. e -

Benzyl phthalate) (CAS No.: 85-68-7)

MAR=—F8=iE¥8 / DNOP (Di-n-octhl %o |4R#ECNS 15138-1 (RllOlﬁ) » 24| 0.008 | n.d S =
phthalate) (CAS No.: 117-84-0) AteE AT/ H S RAR .

HR-_¥Ek— 82 x8 / DINP (Diisononyl %  |According to CNS 15138 1 0.01 nd. e _
phthalate) (CAS No.: 28553-12-0; (2012). Analysis was performed
68515-48-0) by GC/MS.

MR- —¥E / DMP (Dimethyl % 0.003 n. d. —— =
phthalate) (CAS No.: 131-11-3)

X —_Fak— 28 / DIDP (Diisodecyl % 0.01 n. d. - -
phthalate) (CAS No.: 26761-40-0;
68515-49-1)

#E - ¥ik -85 / DEP (Diethyl % 0.003 n. d. - -
phthalate) (CAS No.: 84-66-2)
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(1)

TCT 7 ARF &
(Test Items) (i t) (Method) p | #% (Result) (L"?‘fii
imit)
No. 1 No. 2

FoB(assst)-(4%Esss, 60°C, 30448)| ppm |[RBEABBE 5 - OEBRBRY 1 —— |Negative 1
/ Heavy metal (as Pb)-(4% acetic T Pk (PP) %8 BB 48 2 M B
acid, 60°C, 30 min) (MOHWU0007. 02, 10445448 4%
A F 5104190070288 %), /
According to Sanitation
Standard for Food Utensils,
Containers and Packages -
Polypropylene(PP) Plastic
Products (MOHWU0007. 02, MOHW
Food No. 1041900702 announced,
May 4, 2015).

(2)

I B B F E
(Test Items) (Unit) (Method) L0Q X (Result) (Lrg{;
imit)
No. 1 No. 2

%/ Lead (Pb) ppm 5 n. d. e -
RBEREBE B - OERRY
a’& P2 A% (102411 A 138 3
£ F%10219506075 %) » &
ICP AESs##5. / According to
Sanitation Standard for Food

o

43 / Cadmium (Cd) ppm |Utensils, Containers and 0.5 n. d. e -
Packages - Plastics (MOHW Food
No. 1021950607 announced,
November 13, 2013). Analysis
was performance by I[CP-AES.
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€))
R E B B R %
(Test Items) (Unit) (Method) L0Q e (ﬁ?;?%)
No. 1 No. 2
WE-_F®m-(2-oATA)Es (ERRE, ppm 0.05 [ — | nd 1.5

25°C, 1/8%) / DEHP (Di-(2-
ethylhexyl) phthalate) (CAS No.: 117-
81-7) (n-Heptane, 25°C, | hr)

MEo_FEE—TaE (E&K, 20C, I ppm 0.05 s n. d. 0.3
#%) / DBP (Di-n-butyl phthalate) (CAS
o.: 84-74-2) (n-Heptane, 25°C, 1 hr)
BRHERLRE B OERRS

ME-_FETRYE (E&kK, 20C, ' ppn J{‘ ﬁﬁﬁﬁi*&%ﬂ(lOZﬁllHlBEﬁ[‘ 0.05 —— n. d. 30
#%) / BBP (Butyl Benzyl phthalate) £ F 510219506073 %), A

(CAS No. : 85-68-7) (n-Heptane, 25°C, }fﬁﬁ’ﬂf)’r/"’ﬁ%fﬁ*&*ﬁ]. / According

1 hr) to Sanitation Standard for Food

MEo_FEE - BREs (E&k, 206°C, 1] ppm |Utensils, Containers and 0.5 e n. d. 9
%) / DIDP (Diisodecyl phthalate) Packages - Plastics (MOHW Food

(CAS No. : 26761-40-0; 68515-49-1) (n- No. 1021950607 announced,

Heptane, 25°C, 1 hr) November 13, 2013). Analysis

BR-_FE— B F8s (EEK, 20°C, 1| ppm |was performed by GC/MS. 0.5 e n. d. 9

#%) / DINP (Diisononyl phthalate)
(CAS No. : 28553-12-0; 68515-48-0) (n-
Heptane, 25°C, 1 hr)

oo®o(2-z ke ) (EaR, 25°C,| ppm 0.05 - n.d. 18
/J\Hq‘) / DEHA (Di-2-ethylhexyl
Adipate) (CAS No.: 103-23-1) (n-

Heptane, 25°C, 1 hr)
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#3x(Note) :

1.
2

=

oo ~1 o Ol

0. Iwt% = 1000ppm

LOQ = Limit of Quantification (& &#&F) ; MDL = Method Detection Limit (Zi:{H:a#&FR{4) ; DL = Detection
Limit(f# B4z &)

n.d. = Not Detected (ki) = J»# (less than) LOQ / MDL / DL

(*2): # ¥ RAEBERBEI0C LT A, (For the products which are heated to not higher than 100°C
during food processing and cooking. )

Negative = Undetectable (k##); Positive = Detectable (#r#i)

"-" = Not Regulated (#&#RA&AL)

"——" = Not Conducted (ki|7EEB)

BlARMEERE LR RAEZ R FERBARER EXRERZXAEN  NERET
Bk HF B o (The test report is the test result issued by the testing
institutions as requested by the consignor. Regarding to the legitimacy of
the product, i1t shall be determined by the authorities according to the

law. )
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525 (No. ) : CT/2018/30704 B # (Date) : 2018/03/22 R#(Page) : Tof 7

¥ BR Yok BT AEATATRRAZE D/, X
(The tested sample / part is marked by an arrow if it’s shown on the photo.)

CT/2018/30704 NO.1

CT/2018/30704 NO.2

¥k g 2 (End of Report) *x
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TAIWAN LAMINATION INDUSTRIES, INC.
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kaH(No. ) @ CT/2018/40322 B #4(Date) : 2018/04/26 A #(Page): 1 of 3

TR AR S d PR H AT B 73R (The following sample(s) was/were submitted and identified by/on
behalf of the applicant as) :
# A% B 7 (Sample Submitted By) . LR T ERMmA MRS (TAIWAN LAMINATION INDUSTRIES, INC.)

# 5 % #% (Sample Description) T B4 RMEPPR

# L4 8 (Sample Material) . INK/PAP/PE/VMPET/CPP

Yot B #A(Sample Receiving Date) :  2018/04/10

)X #8 B (Testing Period) . 2018/04/10 TO 2018/04/26

B3R & £ (Test Results) ¥4 8 TF—18 (Please refer to following pages).

Tro angyM N
Signed for and onX\eh¢
SGS TAIWAN LTD.

Chemical Laboratory - Taipei
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kaH(No. ) @ CT/2018/40322 B #A(Date) : 2018/04/26

B3R 4 £ (Test Results)

B3R 304 (PART NAME)No. 1 R FAMEPPR(EAMEEE)

B # (Page): 2 of 3

(OO R

BRIA B Eor RIRT &

X

(Test Items) (Unit) (Method) (R;(s)uit)

%R E / Moisture permeability (A\) g/m?/day 0.494
g/m*/day . 0.527

g % ASTM F124E?. / With reference to 0647

> ASTM F1249. (& / Temperature:

g/n/day  la7 8\ g / Moisture: 90%) 0, a8

g/m?/day 0. 556

g/m?/day 0.475

#fE / Oxygen permeability (A) c.c./m?*/day 0.270
c.c./m*/day 44 ASTH D3985. / With ref ; 0.312

2 % . ith reference to

C.C. M09 |\ ony 03985, (% / Temperature: 237C — aoo

c.c./m*/day || BE / Moisture: 0%) 0.530

c.c./m*/day 0.106

c.c./m?/day 0.248

#3:x(Note) :
L (A): #mExsma (Water vapor transmission rate test limit value )

: < 500 g/m%/day

# A E MM (Oxygen transmission rate test limit value): < 1000 c. c/mz/day
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X RA voof HBART 0 RERTAHTERAZER S/, X

(The tested sample / part is marked by an arrow if it’s shown on the photo.)

CT/2018/40322

¥ dp 44 2 (End of Report) **
(BRERFRENASZHE  BAEKEMAR)
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